



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203061



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL_DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1865
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021241F

1912-1-141-1865

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Density at 27 °C, g/cc	1.55	As per guidelines of ASTM D 792-13

DOR: 17.12.2019

DOC: 31.12.2019

GC-01(Rev-05)

1/1

AUTHORISED SIGNATORY
EMPLOYEE CODE: 415



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203063



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO, 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1866
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt : 16-12-2019
ULR NO : TC544419000021242F

1912-1-141-1866

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Hardness, Shore D	83	As per guidelines of ASTM D 2240-15e1

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (4159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203064



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL_DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1867
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021243F

1912-1-141-1867

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Tensile Strength, MPa	44.5	As per guidelines of ASTM D 638-14

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (4159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860

Fax : 91-11-27667676, 27667207

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203065

Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1868
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt : 16-12-2019
ULR NO. : TC544419000021244F



1912-1-141-1868

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Elongation at break, %	126	As per guidelines of ASTM D 638-14

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (u59)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860

Fax : 91-11-27667676, 27667207

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203068



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1869
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt : 16-12-2019
ULR NO. : TC544419000021246F

1912-1-141-1869

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Tensile Modulus, MPa	3798	As per guidelines of ASTM D 638-14

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (4159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203069



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL.DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1870
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021247F

1912-1-141-1870

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Flexural Modulus of Elasticity, MPa	2867	As per guidelines of ASTM D 790-17

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (1159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authorized by reference to the original report.



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203070



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1871
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt : 16-12-2019
ULR NO : TC544419000021248F

1912-1-141-1871

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Izod Impact Strength, J/m	163	AS per guidelines of ASTM D 256-10(2018)

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (4159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203071



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1872
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021249F

1912-1-141-1872

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Water absorption, % (At 23°C for 24hrs)	0.01	AS per guidelines of ASTM D 570-98 (2018)

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (1159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860

Fax : 91-11-27667676, 27667207

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203073



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070

Date : 31-12-2019
Job No : 1912-1-141-1873
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref DI. : 16-12-2019
ULR NO. : TC544419000021250F

Kind Attn: MR. HEMANT AGARWAL, DIRECTOR

1912-1-141-1873

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Vicat Softening Temperature, °C	80	As per guidelines of ASTM D 1525-17

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (MISA)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860

Fax : 91-11-27667676, 27667207

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203076

Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1874
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021253F



1912-1-141-1874

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Limiting Oxygen Index, %	80	As per guidelines of ASTM D 2863-19

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (u59)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860

Fax : 91-11-27667676, 27667207

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203078

Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL_DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1875
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019

1912-1-141-1875

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Behavior after heat ageing (at 150°C for 30+3/-0 minutes)	No Visible distort observed	As per guidelines of EN: 12608-1: 2016

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (u59)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27667267, 27667983, 27667860 Fax : 91-11-27667676, 27667207
See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203080

Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1876
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No : EMAIL
Customer Ref Dt : 16-12-2019

1912-1-141-1876

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Resistance to impact by falling mass at -10°C for 1hr at 1Kg load	Sample does not show rupture or broken	As per guidelines of EN: 12608-1: 2016

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (uisa)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

SR1-C1 (Rev. 02)

Phone : 91-11-27667267, 27667983, 27667860 Fax : 91-11-27667676, 27667207
See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203083

Issued To :
Client Code : (BANG01E0548) Date : 31-12-2019
EUREKA WINDOOR SYSTEMS Job No : 1912-1-141-1877
PVT LTD Booking No : RO1920/1/10943
39/2B, NEW NO. 103 Booking Date : 17-12-2019
OPP JAIN PRAKRUTI Customer Ref No : EMAIL
APARTMENT Customer Ref Dt : 16-12-2019
K.R ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

1912-1-141-1877

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.


S.No.	Test	Result	TEST RESULT
			Protocol Adopted
1	Heat Reversion, %	0.8	As per guidelines of EN: 12608-1: 2016

DOR: 17.12.2019

DOC: 31.12.2019

GC-01(Rev-05)

1/1


AUTHORISED SIGNATORY
EMPLOYEE CODE: (MS9)



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203085

Issued To :

Client Code : (BANG01E0548)	Date	: 31-12-2019
EUREKA WINDOOR SYSTEMS	Job No	: 1912-1-141-1878
PVT LTD	Booking No	: RG1920/1/10943
39/2B, NEW NO. 103	Booking Date	: 17-12-2019
OPP JAIN PRAKRUTI	Customer Ref No.	: EMAIL
APARTMENT	Customer Ref Dt.	: 16-12-2019
K.R ROAD, BSK 2ND STAGE		
BANGALORE		
KARNATAKA-560070		
Kind Attn: MR. HEMANT		
AGARWAL, DIRECTOR		

1912-1-141-1878

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Stress Relief Test	Sample does not show blisters, excessive delamination or cracking or signs of weld line splitting	As per guidelines of IS: 13592-2013

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (uisg)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000203086



Issued To :

Client Code : (BANG01E0548)
EUREKA WINDOOR SYSTEMS PVT
LTD
39/2B, NEW NO. 103
OPP JAIN PRAKRUTI APARTMENT
K.R. ROAD, BSK 2ND STAGE
BANGALORE
KARNATAKA-560070
Kind Attn: MR. HEMANT
AGARWAL, DIRECTOR

Date : 31-12-2019
Job No : 1912-1-141-1879
Booking No : RG1920/1/10943
Booking Date : 17-12-2019
Customer Ref No. : EMAIL
Customer Ref Dt. : 16-12-2019
ULR NO. : TC544419000021259F

1912-1-141-1879

ONE SAMPLE DESCRIBED AS uPVC PROFILE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Party.

TEST RESULT

S.No.	Test	Result	Protocol Adopted
1	Thermal Connductivity, W/mk (@ 23°C)	0.141	As per guidelines of ISO 22007[Part 2]-2013

DOR: 17.12.2019

DOC: 31.12.2019

AUTHORISED SIGNATORY
EMPLOYEE CODE: (4159)

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.